XEERMICCORAEER BERACBEDTRFCEBELTLEZW,

Before beginning assembly, please read these instructions thoroughly!

4 ® )
5Yv9 AvN=yavty b (MADYY=X [ FO-XX) L3 ishdals
. . . e
5-Link Conversion Set (MAD series / FO-XX)  struction sheer
\ No.MAWO022 y
BEWLEFHONESTITVWET, SEARICCOIIRGHASEE Y N OBIRGHAEZEDE TERH LS L,
Thank you for purchasing this set. Before installation, please carefully read and follow the instructions on this sheet in conjunction with the instruction manual of your kit.
RPBICEDNTNEY—T , ) [ a ERU THEIL TSR, RXIOvIEEES, t{ MECER,
Symbols used throughout the instruction manual, comprise: il Pay close attention here! Apply threadlocker (screw cement). Note the direction.

| ESDIRICHEIT S, L ERIR. AR, o IREEEESel = -
Assemble in the specified order. For Left. For Right. [l Ensure smooth, non-binding movement when assembling.

Vﬂ EARU&SICHELITS, . 2ty MEIZITS (A1), X il INS
Assemble left and right sides the same way. X Assemble as many times as specified. Must be purchased separately!

HIITICRERY BORSANR—= (K B, ) g—g::@
Tools : Must be prepared A Phillips screwdrivers (sizes: L, M, S)

<EFEEIE> MAD FORCE KRUISER VE & &0 FO-XX VE h5 D OV /\— k ORRIFRETRR/A—VEBELRSH < £E W,
< Plé;se ;10te > If converting from the MAD FORCE KRUISER VE and the FO-XX VE, please purchase the parts below separately.
BMA073BKC H+ R7L—k (2pcs/7Zv 7 /Ry RT4—X J)L—H—) EWMA338 /Ny T U —iK)LY— (MADY U —X/FO-XX)
Side Plate (2pcs / Black / MAD FORCE KRUISER) Battery Holder (MAD series / FO-XX)

1 JAYRNYRXT—LA
Front Suspension Arm

3x10mm

~
J

> Q) A ROBEICHS &S ICEERICEET 2.
The angle of @ must be as shown in the drawing. Use the correct hole.

Al
Front

EomEIcEY NEREEET %o
Firmly tighten the set screws onto the flat spots.

@ R ER,

Pay attention to the lengths.

MAWO022-T01 1i



DY Y X7—L4L
Rear Suspension Arm

Q FoREICEY NEREBET 3.

Firmly tighten the set screws onto the flat spots.

R3ITER,
Pay attention to the lengths.

3x10mm

) rROAEICRS &S ICEERICEET 3,
The angle of @ must be as shown in the drawing. Use the correct hole.

Al
Front

Y-t /-
Servo Saver

#995mm
approx. 95mm

@)3x135mm HAv R
Rod

#9117mm
approx. 117mm
! |
| |
Om 0 !
(. J
3mm
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140mm
@P3x11omm Ok @0 5.8mm R—)LTV R
Rod —-—------ 1 Ball End
T ] - ,,,,,,,, 4
(&)

LULLSLLLLLLLL

A




4 AR VA G
Front Bumper

3x12mm EX
Screw

)

I

3mm 7o YISy bk
Flanged Nut

5 A4 Y —)\—
Wheelie Bar

3x10mm EXR

D
p=c




AU —/\—
Wheelie Bar

3x15mm

48)(100mm)

3x12mm(Cap)

éxmmm(Cap)
& 3x12mm

& 3x15mm

4




7 ATFT7IVT
Steering

3x 10mm TPE X

TP Screw
| o 2

3x10mm TP ZE X

‘ 2
TEE

Q Ebt3

Fit the line.

ATT7IT
Steering

#64mm

' @

I

! #9106mm

: v \ approx. 106mm |
! @ ~ -
1

I

I

@)3x120mm Ay K
Rod

LU

@3 x 80mm A K

Rod

LU

UL

69 5.8mm EOR—)L (38)

Pillow Ball (silver)

© Cmm

@0 5.8mm R—)LTV R

3x15mm EX

; Screw
(oo - 1

Q "W\ @ RWA G #91mm

Short Long approx. 1Tmm

@ LDY—%

Marked “L”

@ RO~V —%

Marked “R”

e B IOTE,

Pay attention to the lengths.

5




0V KRB RARYY Y

Front Suspension

7.8mm ERR—)L (Bmm% )

Flange Ball (23)

< <
e
SR
; o= ; )
m ﬂm N
N
2 v g
=i O
£
E £
©: ©:
@ ®

Cap Screw

3x15mm Fv¥ v 7ERX

20 30 40 50 60 70 80 90  100mm

10

95mm




4x20mm

@19 (p6x123mm)

4x20mm

(S

S

p

O—@

2

4x20mm v hEXR
Cap Screw

Ball End
Set Screw

Ball

@O

OV KRRV 3y

Front Suspension

3x12mm F¥v v TER

) 6.8mm R—JL

@)e.smm R—)LTV R

e N
€ €
€ £
n o
ey
%Jma o
»l la
|vﬂw
N\
| €
X £
as g
.Pm g
A
as
N T
sl
S K
\r : ™ .\l =S
|
= =
£ N x
I ™8
- AR
& NE
as
[ N
o
=
A x
5%
N
A2
as
N
~—
~—




1 2 Rt & WA D
Rear Suspension

@)e.smm R—)LTV R
Ball End

C=mu

6.8mm R—JL

Ball

@4 x35mm £y hER
Set Screw

(LALLLLCLSLLLCLLSLCCLLSLLLCLSALLLLLLLY -

@/® =
+ ‘|\nnnnnm|||||||||||mmm
@S —

25mm

1 3 UV IARYy 3>
Rear Suspension

@) 7.8mm EEFR—IL (3mmE )
Flange Ball (23)

o .

7.8mm ERR—IL (¢3)
Flange Ball (23)

o

3x10mm F¥ v 7TEX
Cap Screw

(Sl B 4




14 IR
Rear Suspension

128mm

3x15mm Fv v FEZ
Cap Screw

3mm 7SV IMFY b
Flanged Nut

S
)

/ &>
60

Q

70 80 90 100 110 120 130mm

1 5 UrgaRyyay
Rear Suspension

= 4x20mm
\ ¢
& A

6.8mm R=TYE
Ball End

a1

4x20mm £y hEZ
Set Screw

6.8mm R—JL

Ball

3x12mm ¥+ v TER
Cap Screw

719 (p6x123mm)

4x20mm




#10mm
approx. 10mm

A

S A

([
i

10mm

0

i

(N
§

Y5> )X—
Rear Shock

Rear Shock

Y K-

Rear Shock

DR A

10



ANTF7IN—"J SPARE PARTS

% FOR JAPANESE MARKET ONLY.
K=Y % WA (F—No.E A% | iES

=Y % | HA (F—No. & A% |K7ESH

Part Names Quantity (Fitk) Part Names Quantity (Fitk)

MASOB 5y oty A WD FORE FUSEA @x4 | 1200 MAS34] 522 Rod ot MAD CRUSHER) | ) 4 x 2.0 s
MASS1] (it Sot (MAD GRUSHER)| & @ & 8 8 & x 1| 1200 MAS35| (crl o Set (MAD CRUSHER)| 1 4. ctmmstoen ™ 4| 800
MASS2) 7, St MAD CRUSHER) | &) B B B D@ x1 900 MAS36) 7 Smim Flanged bal (6s/4pes) 2% ¢ 500
MAZ33| {itcais e (MAD CRUSHER)| 23 @8 1400 MASS7) i Rt a1 S et 8% 4 500
e i ¥ Wo202| § 30 Sicersal (10pc) | @ % 10

5 N 3 N .
t Z ° j- Y I\ ° IJ /7 ° I7 yr— Screw, Nut, Rlng, Washer % FOR JAPANESE MARKET ONLY.
mE .ok A |k mE R A kEf mE ma A E(
No. Parts Names Quantity| (%K) No. Parts Names Quantity| (#t1K) No. Parts Names Quantity| (%K)
EYU>Z(E7.0/6A) N1 > REZ(M3x12/10A) * v v 7EX(M3x15/5A)
1-B070 | E.Ring(E7.0/6pCS) 6pes | 150 1-803012 | ging screw(M3x12/10pcs) 10pcs| 200 1-828015 | cap Screw(M3x15/5pcs) 5pes | 200
+v ~(M3x3.7) 75> (10A) N> REZ(M3x16/10A) TPH S EX(M3x10/10A)
1-N3037F | \ut(M3x3.7) Flanged (10pcs) | 10PCs| 200 1-803016 | Bing Screw(M3x16/10pcs) 10pcs| 200 1-833010TP | 1p Fiat Head Screw(M3x10/10pcs) | 10PCS| 200
N1~ REZX(M3x10/10A) Fv v 7EX(M3x10/5A) v hEZ(M4x20/5A)
1-803010 | gy Screw(M3x10/10pcs) 10pcs| 200 1-823010 Cap Screw(M3x10/5pcs) Spcs | 200 1-854020 | 5oy Screw(M4x20/5pcs) 5pcs | 250
TP/X41 > REZX(M3x10/10A) Fv v TEX(M3x12/5A) 7w+ —(M3x8x0.5/T0A)
-S03010TP | 1p Bing Screw(M3x10/10pos) | 10PCS| 200 1823012 | Cap Screw(M3x12/5pcs) Spos | 200 1-W300805| \yasher(M3x8x0.5/10pcs) 10pos| 200

11



A7 32— OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

IN—Y %

Part Names

A& (F—No.& A%
Quantity

K E A
(Hi1R)

B | s s sl e kAU | © * 2 3500
MAS38| Batiary Holder (FODX VE) | T X1 800
| Wreel (MAD CRUSHER) | 8 x2 1800
MAT402 %Z (*KA%AC%S&JESFISER) ® G x2 4000

| X=h—iEEDHERREFERL T [

REICR/

CEELHZL &S, |

RER—LR—Y
www.kyosho.com

KUBHRDIcOH, FERMAREERET ZHBENHDET,
*SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE.
© Copyright 2017 KYOSHO CORPORATION / XM nE e 5

MABO073

IN—Y %

Part Names

7717 1€ N (MAD CRUSHER)
Clear Body Set (MAD CRUSHER)

AR (F—No.& A%
Quantity

@x1 @ @) x6

3x8mmiRy YAy I AL A
3x8mm Button Hex Screw
24mmikg YAy I AE A
2x4mm Button Hex Screw
TI1=Y 7h=I

Plastic Parts x 1 shot Decal X1

X 6

X 2

K E A
(BiiR)

6200

MAB403

BESTHENT 4y N (MAD CRUSHER)
Completed Body Set (MAD CRUSHER

@b @ @ @) x 1
) @ x2 (M x1set

10000

THE FINEST RADIO CONTROL MODELS

REKXSHt
T243-0034 R/ EEARTMTF153

@ 1 — K= EEEFE 046-229-4115

BEWEEIE  AE~BHMREBZR<)13 1 00~19 : 00

61921710-1

PRINTED IN JAPAN




	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 1
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 2
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 3
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 4
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 5
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 6
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 7
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 8
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_ 9
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_10
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_11
	MAW022-T01 5-Link Conversion Set (MAD Series_FO-XX)_12

